Send Message
products

Komatsu Pilot Pedal Valve Machinery Parts for Excavator PC200-7 PC300-8 PC200-5

Basic Information
Place of Origin: Korea
Brand Name: Dongxian
Model Number: PC200-7 PC300-8 PC200-5
Minimum Order Quantity: 1 piece
Price: USD50-130/PIECE
Packaging Details: Standard plywood package or customized
Delivery Time: 2-3 days
Payment Terms: T/T,Western Union,Money Gram
Supply Ability: 2000pcs Per Month
Detail Information
Model Numer: PC200-7 PC300-8 PC200-5 Condition: 100% New,durable
Part Name: Pilot Pedal Valve Color: Standard
Function: For Excavator Shipment: By Sea,by Air,express Or Required
Place Of Origin: Guangzhou,China Payment Term: T/T, Western Union, MoneyGram
Advantage: Factory Price Service: 24 Hours Online
Warranty: 2 Years Special Service: Dropship
High Light:

excavator final drive parts

,

hydraulic final drive


Product Description

Quick Details
 
Place of origin Warranty Advantage Part name Function Service Special Service Condition
Guangzhou,China 2 years Factory price Pilot pedal valve For excavator 24 hours online Dropship 100%New and durable
 
Please kindly provide me with the specific machine models or parts No. so that I could quote you exactly.
Thank you in advance! Any other questions please feel free to contact me!


 

Product Description 

 

Web : www.excavatormachine-parts.com

          https://dongxianmachinery.en.made-in-china.com

 

Komatsu Pilot Pedal Valve Machinery Parts for Excavator PC200-7 PC300-8 PC200-5 0

 

 

Related Models

 

1. SERIES :

 

Excavator type Hydraulic pump number Rotary motor Travel motor
E60 A10V40    
E70B A10V43 EX60-1HM/SG025 MSF45/GM08
E80 K3SP36C    
E120B/E120 VRD63 SG04  
E180 SPK10-10    
E200B(OLD) SPK10-10 SG08 E200BXM
E240 SPK10-10 MX150/M5X130 GM35VL
E240-8 SPV10-10    
E300B A8V0107 M2X150  
E312/E312B K3V63 SG04 E312XM
E312C SBS80 SG04 E312CXM
E200B(NEW) AP12 SG08  
E320/E320V2 AP12 M2X120 MCB172
E320B A8V0107/AP12 M2X120 MCB172
E320C SBS120 M5X130 MCB172
E325/325B A8V0107 M2X150/170  
E330B/E330 A8V0160 M2X150/170 MCB172
E330C A8V0200 M5X180 DNB50
E307/308 A10V43/AP2D36 MSD-44P-21-14 GM09
E450 K3V180DTH    
E323D SBS140    
E336D   M5X180  

 

2. KOMATSU/PC SERIES ;

 

Excavator type Hydraulic pump number Rotary motor Drive motor
PC25/30 A10V17    
PC40 A10V21/AP2D21   GM06
PC45/55 A10V28    
PC60-3/5 HPV35   GM08
PC60-6 HPV35    
PC60-7 HPV75   GM09
PC100-3/5 HPV55    
PC120-3 HPV55   GM17
PC120-5 HPV55   GM17
PC120-6 HPV95 M2X63 GM18
PC200-1/2 KPV90 KMF90  
PC200-3/5 HPV90    
PC200-6/7 HPV95    
PC300-1 KPV90    
PC300-3/5 HPV160    
PC300-6 HPV132    
PC360-7 HPV175    
PC450 HPV189    
PC130-7     GM18

 

3. KOBELCO(SK) SERIES :

 

Excavator type Hydraulic pump number Rotary motor Drive motor
SK03 NVK45    
SK07-N2 K3V112 MX150 SK220-3XM
SK07-1/2 NV90/111 M2X150/MX150  
SK09 NV270/137    
SK60 AP2D36/A10V43/NVK45/AP2D25    
SK60-1 A10V43    
SK60-2/3 AP2D36/A10V43 SG025 GM07
SK60-5 AP2D36/A10V43/NVK45 SG025  
SK60-7 K3SP36C SG02  
SK100-3 K3V63 M2X63  
SK100-5 K3V63BDT    
SK115 K3V63    
SK120-3 K3V63 M2X63  
SK120-5/6 K3V63BDT SG02 GM18
SK200 K3V112    
SK200-1/2/3/8 K3V112 M2X150  
SK200-5/6 K3V112BDT M2X120  
SK200-6E K3V112 M5X130  
SK200-7 K3V112 M2X120/M5X130  
SK230-6 K3V112 M2X146/SG08  
SK300 K3V180 M2X210  
SK300-2 K3V140    
SK310-400 K3V180    
SK350-8 K5V140 M5X180  
SK320-6 K3V112(Regulator with Battery valve)    
SK260-8 K3V112    
SK75 PVB-3B-60    
SK135 K5V80 SG04  
SK55 A10V28    


 

Production Process

 

Komatsu Pilot Pedal Valve Machinery Parts for Excavator PC200-7 PC300-8 PC200-5 1Komatsu Pilot Pedal Valve Machinery Parts for Excavator PC200-7 PC300-8 PC200-5 2

 

 

We can supply you all kinds of excavator spare parts as following

 

Hydraulic Parts:

Hydraulic pump, Travel motor, Swing motor, Travel gearbox, Swing gearbox, Main control valve, Hydraulic cylinder assy, Gear pump, Pump regulator,etc.

Undercarriage Parts:

Track link and shoe assy, Track roller, Carrier roller, Idler, Sprocket, Track link guide, Track Adjuster assy, etc.

Excavator Attachments:

Bucket ,mud bucket,earth bucket, heavy duty rock bucket , skeleton bucket,hydraulic breaker, hydraulic quick coupler,ripper,etc.

Cabin Parts:

Excavator cabin, Cabin door, Side door panel, Cabin seat, Cabin glass, Engine cover, Tool box, Door lock, etc.

Electric Parts:

Controller, Monitor, Panel, Throttle motor, Solenoid valve, Wire harness, etc.

Engine Parts:

Cylinder block, Cylinder head, Crankshaft, Engine assy, Injector, Fuel injection pump, Oil pump, Feed pump, Oil cooler, Filter, Turbocharger, Starter motor, Alternator, Water pump, Fan blade, Liner kits, Bearings, Valves, Gasket kit, etc.

Other Parts:

Seal kit, Floating seal, Joystick, Foot pedal valve, O-ring box, Coupling, etc.

 

 

Shipping and Payment

 

Komatsu Pilot Pedal Valve Machinery Parts for Excavator PC200-7 PC300-8 PC200-5 3

Contact Details
jianghaiyang

Phone Number : +8613592746871

WhatsApp : +8618078832468